
University of New Mexico
UNM Digital Repository

Civil Engineering ETDs Engineering ETDs

9-12-2014

COMMUNITY ANALYSIS OF A UNIQUE
FULL-SCALE WASTEWATER TREATMENT
PLANT AS REVEALED BY
454-PYROSEQUENCING
Meghan Preut

Follow this and additional works at: https://digitalrepository.unm.edu/ce_etds

This Thesis is brought to you for free and open access by the Engineering ETDs at UNM Digital Repository. It has been accepted for inclusion in Civil
Engineering ETDs by an authorized administrator of UNM Digital Repository. For more information, please contact disc@unm.edu.

Recommended Citation
Preut, Meghan. "COMMUNITY ANALYSIS OF A UNIQUE FULL-SCALE WASTEWATER TREATMENT PLANT AS
REVEALED BY 454-PYROSEQUENCING." (2014). https://digitalrepository.unm.edu/ce_etds/99
[...]
illustrated that microbial communities may shift after a seed event or inoculation, but as 

there was no preliminary comparison to the original dry sludge, further investigation is 

needed.   

Through the advancements in next generation high-throughput sequencing, such as 454-

pyrosequencing, a more complete understanding of the microbial populations of activated 

sludge is being accomplished (Sanapareddy, Hamp et al. 2009; Ye, Shao et al. 2011; Hu, 

Wang et al. 2012; Ma, Wang et al. 2013; Ye and Zhang 2013).  The microbial responses 

of the inoculum and the receiving sludge can be identified in detail with this technology, 

and perhaps the effects of a seed event or bioaugmentation can be optimized.   

2.5   Environmental Conditions and Operational Characteristics Affecting Microbial 

Populations 

 



16 
 

Biological wastewater treatment revolves around the bacteria present to remove or treat 

the constituents present in the waste to regulatory standards.  As previous sections of this 

work have suggested, many microbes are ubiquitous in WWTPS, and serve as core 

microbial populations, yet vary in their communal distribution based on many factors 

including geographic location, influent characteristics, and plant operation.  With the 

advent of molecular methods and next generation sequencing techniques, studies of the 

microbial populations within full-scale treatment plants under various conditions have 

increased the understanding of how certain organisms are affected by their environment. 

It is well known that temperature has a large impact on microbial metabolism and that 

their growth rates are temperature dependent and with an optimal range for most bacteria 

is 25-35°C (Tchobanoglous, Burton et al. 2003).  Pyrosequencing studies have found that 

temperature explained the most variation between the microbial population of multiple 

WWTPs (Wang, Hu et al. 2012). Another study illustrated that as temperature increase to 

45°C, the number of DGGE bands also increase, but decreased as the temperature 

exceeded 62° C (LaPara, Konopka et al. 2000).  Other research has shown that microbial 

populations cluster according to season and have attributed temperature as the main 

contributor to this pattern (Moura, Tacao et al. 2009).  Most research has investigated the 

impact of temperature on specific categories of microorganisms focusing on those 

involved in nutrient removal or sludge bulking.  Optimal phosphorous removal occurs at 

temperatures between 10-30°C (Mamais and Jenkins 1992).  Low temperatures have been 

shown to inhibit aerobic phosphorous removal (Helmer and Kunst 1998).  GAOs out-

compete PAOs when the temperature exceeds 20°C (Panswad, Doungchai et al. 2003; 

Lopez‐Vazquez, Song et al. 2007; López-Vázquez, Hooijmans et al. 2008).  The 



17 
 

temperature for optimal growth rate of nitrifiers (both AOBs and NOBs) has been shown 

to be 15-35°C (Antoniou, Hamilton et al. 1990). Low temperatures enhanced the growth 

of Nitrospira over AOBs such as Nitrosomonas due to nitrite availability (Siripong and 

Rittmann 2007). Temperature has also been studied in correlation with filamentous 

bacteria and has it has been suggested that as temperature increases, dissolved oxygen 

decreases and this condition favors the growth of filamentous bacteria (Liu and Liu 

2006). A positive correlation between SVI and temperature has also been demonstrated 

(Krishna and Van Loosdrecht 1999).  

Most bacteria prefer a pH 6.5-7.5 (Tchobanoglous, Burton et al. 2003). Research has 

shown that  pH levels significantly impact the EBPR process evident in the absence of 

Betaproteobacteria, Actinobacteria, Bacteriodetes and Chlorobi when the pH declined 

from 7.0 to 6.5 (Zhang, Liu et al. 2005).  The ability of an expanded granular sludge bed 

(EGSB) reactor to remove nitrogen was drastically impaired when the pH of the influent 

dropped below 6.2 (Liao, Shen et al. 2013).  Nitrifying bacteria required a pH range of 

6.45-8.95 outside of which, it was found that nitrification was inhibited (Ruiz, Jeison et 

al. 2003).   

Dissolved oxygen (DO) is a parameter of wastewater treatment.  Temperature, pH and 

the SRT can affect the DO concentrations in a system, and these levels have been 

correlated with microbial population variance (Moura, Tacao et al. 2009; Wang, Hu et al. 

2012).  Under low DO concentrations, the growth rates of aerobic microbes will slow, 

allowing for the slower growing bacteria such as nitrifiers and filamentous bacteria to 

proliferate. An AOB similar to Nitrosomonas was found only in a full scale plant once 

the DO had dropped below 1mg/L (Park and Noguera 2004).  Low DO concentrations 



18 
 

(<2.0 mg/L) have been linked to filamentous bacteria (Wilén and Balmér 1999) and poor 

settleability (Martins, Heijnen et al. 2003).  

The solids residence time (SRT) is one of the most important operating parameters of the 

activated sludge process.  The time that the sludge remains in the system can dictate the 

extent to which wastewater is treated.  SRT is the inverse of the specific growth rate.  

Furthermore, it is directly correlated to the substrate concentration in the system. Influent 

characteristics, desired nutrient removal, effluent requirements and temperature play a 

role in how long the sludge should remain in the system and so depending on the goals of 

the plant, the SRT can vary from three to five days, to more than fifty days 

(Tchobanoglous, Burton et al. 2003).  The length of time that biosolids are in a system 

effects many aspects of the activated-sludge process.  Studies show that in order for 

nitrification to take place, longer SRTs were necessary to allow slow growing organisms 

such as ammonia-oxidizing bacteria to reproduce as well as ensure oxygen depletion to 

the level that nitrifiers will proliferate (Chen, Xu et al. 2004).  Low-loaded plants run at 

high SRT values to help maintain high biomass concentrations in the biological reactors 

(Yoochatchaval, Ohashi et al. 2008).  In systems with variable flow, longer SRTs were 

recommended to enhance system stability especially under low-strength influent 

conditions and at low temperatures (Angenent, Banik et al. 2001). MBRs utilize longer 

SRTs and this has been shown to lead to more biodiversity within studied reactors (Duan, 

Moreno-Andrade et al. 2009), and results from MBR research has indicated that Delta 

and Epsilonproteobacteria growth rates increase with SRT (Ahmed, Cho et al. 2007).   

Conversely, it has also been suggested that reactors with longer residence times have less 

bacterial diversity (Saikaly, Stroot et al. 2005).  



19 
 

Environmental parameters often have cumulative effects on the microbial population in 

activated sludge.  These factors also impact various treatment processes in different ways 

and so it has proven difficult for researchers to confirm the effects of any one variable on 

the microbial community of full-scale treatment plants using conventional techniques of 

microbial identification.  Environmental influences and operational parameters coupled 

with pyrosequencing results may offer a more in depth view of the deterministic 

responses of the activated sludge microbial populations. 

  



20 
 

 

  Formatted: Line spacing:  Double



21 
 

CHAPTER 3 RESEARCH OBJECTIVES 

 

The unique operation of the LANL SWWS offered the opportunity to study the microbial 

community of activated sludge in response to long term supplemental carbon addition.  

There was also an upset incident to the activated sludge population caused by an 

overabundance of tardigrades thought to be the result of a lengthy solids residence time 

within the aeration basins of LANL SWWS.   Plant personnel introduced mixed liquor 

from another treatment facility to aid in the plant recovery and this inoculation allowed 

for the evaluation of the microbial reaction to an inoculation of foreign biomass.  It was 

hypothesized that: 1) the microbial population of LANL SWWS would be different from 

the population of plants treating domestic wastewater, 2) that there would be less 

diversity in a plant that receives a more homogeneous substrate such as glycerin, 3) the 

population would adapt, yet revert to the original composition following the exposure to 

the foreign biomass, 4) the presence and proliferation of certain microbes could indicate 

plant performance.  

To demonstrate that 454-pyrosequencing is a robust and applicable method for studying 

the dynamic microbial community within activated sludge, the objectives of this research 

were to: 1) determine the differences between LANL SWWS activated sludge population 

and other WWTPs, 2) identify and evaluate the effects of glycerol as a supplemental 

carbon source on the microbial population, 3)  define any adaptive characteristics or 

population changes due to the seeding event, 4) determine if there are certain operational 

or environmental conditions that influence specific microbial populations. 



22 
 

The methodology of this research was to use 454-pyrosequencing and bioinformatics 

tools to analyze the populations of several activated sludge samples from LANL SWWS 

as well as other WWTPs.  Twenty two samples were collected over a seven month time 

frame, fourteen from LANL SWWS, and eight from other full-scale WWTPs in central 

New Mexico in an effort to identify any community variation due alternative carbon 

sources, operational characteristics and parameters.   



23 
 

CHAPTER 4 METHODS AND MATERIALS 

4.1   Los Alamos National Laboratories Sanitary Wastewater System Description 

 

Los Alamos National Labs Sanitary Wastewater System (LANL SWWS) utilizes 

suspended growth activated sludge as secondary treatment.  It is a relatively small 

wastewater treatment plant with a design capacity of 0.6 MGD and an average monthly 

influent flow of 0.333 MGD.  Daily measured operating parameters and wastewater 

characteristics are included in Appendix B.  The facility only treats wastewater from the 

Los Alamos National Laboratory and a small trailer park and hence experiences highly 

variable inflows that correspond to operations at the laboratory, with peak flows Monday 

through Thursday and minimal flows Friday through Sunday.  It also receives 

wastewaters with very low organic content such as wash down from rainfall or snowmelt 

and return flow from the drain pump station.   

A schematic of the facility (Appendix A) is provided and briefly discussed here.  Influent 

wastewater enters the LANL SWWS at the entrance works (labeled). A splitter box with 

a pump is located at the entrance works and glycerin is added to the system at this point. 

The flow then proceeds to the equalization and aeration basins.   In order to dampen the 

effects of influent flow variability, equalization basins (EQ basins) are utilized to 

stabilize the flow based on operational set points maintained by plant personnel.  The EQ 

basins are aerated for an eight minute cycle, with two minutes on and six minutes off to 

promote biomass stability before the flow is released to the aeration basins.  These two 

basins have a combined holding capacity of 400,000 gallons (1514 m
3
).  There are four 

aeration basins, with an allowable 250,000 gallon (946 m
3
) volume each, however only 



24 
 

three operate, the fourth is used for emergency overflow (total aerated volume of 750,000 

gallons or 2839 m
3
).  The plant has two clarifiers, though both are not used for their 

designed purpose.  One was converted to an aerobic digester in which the sludge 

thickening process takes place before the clarified water is decanted into the effluent 

holding pond and subject to MiOx chlorine disinfection.  The thickened sludge is sent to 

drying beds. 

4.1.2   Aeration Basins 

 

There are three aeration basins for biological treatment. These sequential aeration basins 

perform internal nitrification/denitrification.  The flow through this portion of the 

treatment train begins in the southwest basin (SW), proceeding to the southeast (SE), the 

northeast (NE) and finally out to the clarifiers.  Cyclic aeration occurs in each basin at 

different intervals and durations as described in table 4.1.  The length of air on and off is 

dictated by ammonia and nitrate levels and runs on a forty five minute cycle for each 

basin.  

Table 4.1: Aeration duration of each LANL SWWS basin 

  

Programmed 

durations (minutes) 

Actual durations  

during time of project 

(minutes) 

 Air on Air off Average 

on 

Average 

off 

SW basin 7 38 6 39 

SE basin 4 41 3.6 41.4 

NE basin 1 44 1.5 43.5 

 

 



25 
 

 The SW basin is exposed to the longest air on cycle and ammonia degradation takes 

primarily place here.  As the flow proceeds through the basins, the oxygen concentration 

decreases, and the anaerobic conditions result in denitrification.  This is a successful 

operation as the effluent ammonia and nitrate levels were consistently below regulatory 

requirements.   

4.1.3   LANL SWWS Glycerin Addition 

 

Prior to July, 2010, the five day biological oxygen demand (BOD5) concentration within 

the LANL SWWS system was approximately 70-80 mg/L, and ranged from as low as 25 

mg/L to as high as 150 mg/L.  Even at the highest BOD5 concentrations, this is well 

below the typical domestic characteristics of 190 mg/L (Tchobanoglous, Burton et al. 

2003).  This low concentration resulted in an unstable system and the plant was 

vulnerable to upsets.  Plant personnel began adding crude glycerin from Southwest 

Biofuels LLC to the system July, 2010.   This crude glycerin was the result of biodiesel 

production and “contained ~30% glycerin, with the balance being saponification 

products, fatty acids, etc.” (S. Trujillo personal communication, June 22, 2012). In 

October 2011, personnel noticed inconsistencies in the crude material and theorized the 

product to be less than 5% glycerin. In mid-November 2011, they began supplementing 

with a 99.7% purified United States Pharmacopeia (USP) grade glycerin from Vitusa 

Products Inc. (http://www.vitusaproducts.com/) and have continued using this product.  

They used the pure glycerin in full concentration through February 2012, however due to 

viscosity related mechanical issues, such as pump clogging, tube rupture and other 

malfunctions, have since diluted this product with 50% water as of February 29, 2012.  

Glycerin was added as a pulse with duration and rate varying depending on the plant 

http://www.vitusaproducts.com/


26 
 

dynamics.  A handwritten log was provided by LANL SWWS personnel from January, 

2012 through May, 2012.  Due to intermittent recordings, missing values were assumed 

equal to adjacent values.  Based on this data, the daily dose rates were calculated and 

averaged into monthly doses reported in table 4.2.  Pumping typically began between in 

the late morning (10am) and the pump duration ranged from thirty minutes to four hours.  

The drastic increases in pump duration and glycerin flow after February reflects 

additional pumping time required to feed the 50% diluted glycerin solution.    

Table 4.2: Monthly average glycerin dose rates and pump durations 

  Glycerin dose 

rate 

Length of time 

pump on 

Glycerin volume 

added per day 

Month mL/min min mL 

January  219.7 36.3 7972.2 

February  244.9 71.9 17607.2 

March  471.0 186.8 87964.6* 

April  395.0 177.5 70112.5* 

May  451.0 142.8 64402.8* 

* Larger volume reflects longer pump duration due to 50% dilution 

According to plant personnel, the addition of the supplemental carbon source has resulted 

in an increase in BOD5 concentration to at least 200 mg/L.  They attributed an increase in 

biomass production to an observed decrease in effluent nitrates as well as an increase in 

both effluent total suspended solids (TSS) and sludge volume index (SVI).   

4.2   Other Wastewater Treatment Plant Descriptions 